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Lab Ref.; A7119-1 Report Date :
glustomer l\:Iame M{s. SAMS BATH FIXTURES PVT LTD. Sample Received on :
Address : Unit No.13 & 31,Sonal Industrial Estate, Pathak

#Sample Description:

#Material Dimension
#Marking

Road,Bhayandar (E),Thane-401105
Extention Nipple

P

SAMS-EXT-003

Discipline : Mechanical
Group : Mechanical Properties of Metals

Destructive Test Test Date
Result
Destruction By Hammer
Angle of Destruction Closed
Observation No cracks and no rupture found.
Remark Satisfactory
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ATIS/FM/39 y Scope & Certificate
DISCLAIMER: DECISION RULE TO STATE THE CONFORMITY STATEMENT :
i SIMPLE ACCEPTANCE RULE, as per ILAC G-8 : 2019,

. Thereported testresults related only to the sample(s) provided and tested.

. Thaabove sample(s) are not drawn by the laboratory. o

. The Lab is not responsible for any financial / legal liability arising out of any errors or omissions.

. This test report cannot be reproduced either in part or in full without the written approval ofthelab.

. #information provided by customer.

AN =

i.e. Acceptance Limit (AL)= Tol Limit (TL), R: ts will be rounded off
appropriately and will be directly compared with the specification




